

# Test Verification of Conformity

On the basis of the referenced test report(s), the sample(s) of the below product has been found to comply with the relevant harmonized standard(s) to the directive(s) listed on this verification at the time the tests were carried out.

<b>Applicant Name &amp; Address</b>	<b>:</b>	<b>Ningbo Ulica Solar Science &amp; Technology Co., Ltd No.181, ShanShan Road, Wang Chun Industrial District, Ningbo, China</b>
<b>Manufacturer Name &amp; Address</b>	<b>:</b>	<b>Same as the applicant</b>
<b>Product(s) Tested</b>	<b>:</b>	<b>Crystalline Silicon Terrestrial Photovoltaic Module</b>
<b>Ratings and principal characteristics</b>	<b>:</b>	<b>DC 1000V, Class of application A, Class II, Fire resistance Class C</b>
<b>Model(s)</b>	<b>:</b>	<b>See additional information</b>
<b>Brand name</b>	<b>:</b>	<b>Ulica</b>
<b>Relevant Standard(s) / Specification(s) / Directive(s)</b>	<b>:</b>	<b>IEC 61701, First edition, 1995.3 Salt mist corrosion testing of photovoltaic (PV) modules</b>
<b>Verification Issuing Office Name &amp; Address</b>	<b>:</b>	<b>Intertek Testing Services Shanghai Building No.86, 1198 Qinzhou Road (North), Shanghai 200233, China</b>
<b>Verification Number</b>	<b>:</b>	<b>SH11061208-V1</b>
<b>Report Number(s)</b>	<b>:</b>	<b>SH11061208-001</b>

**NOTE 1: This verification is part of the full test report(s) and should be read in conjunction with it.**

This Verification is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to copy or distribute this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results referenced from this Verification are relevant only to the sample tested. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



**Leo Shi**  
**Manager**  
**June 30, 2011**

**Additional information** : UL-\*\*\*D-72 (\*\*\*=165,170,175,180,185,190,195,200)  
UL-\*\*\*D-84 (\*\*\*=205,210,215,220,225,230,235,240)  
UL-\*\*\*D-96 (\*\*\*=235,240,245,250,255,260,265,270)  
UL-\*\*\*M-48 (\*\*\*=170,175,180,185,190,195,200)  
UL-\*\*\*M-54 (\*\*\*=190,195,200,205,210,215,220,225)  
UL-\*\*\*M-60 (\*\*\*=210,215,220,225,230,235,240,245,250)  
UL-\*\*\*M-72  
(\*\*\*=250,255,260,265,270,275,280,285,290,295,300)  
UL-\*\*\*P-48 (\*\*\*=160,165, 170,175,180,185,190)  
UL-\*\*\*P-54 (\*\*\*,180,185, 190,195,200,205,210,)  
UL-\*\*\*P-60 (\*\*\*=200,205,210,215,220,225,230,235,240)  
UL-\*\*\*P-72  
(\*\*\*=240,245,250,255,260,265,270,275,280,285,290,295,300)

**NOTE 1:** This verification is part of the full test report(s) and should be read in conjunction with it.